Bush Hog | Snow Blower | Parts Manual | Bush Hog Snow Blower SBDA Dual Auger Snow Blower Parts Manual

Bush Hog Snow Blower SBDA Dual Auger Snow Blower Parts Manual
DOUBLE AUGER 3 POINT LIFT
SNOWBLOWERS
Models:
SBDA108, SBDA1108A, SBDA1108B
Revised 05/19
MATERIAL HANDLING PARTS MANUAL
PARTS MANUAL
SECTION 57A
©2017 Alamo Group Inc.
TABLE OF CONTENTS
Warranty...................................................................................................2
Decal Locations SBDA all Models.................................................57A-1-1
Safety Decal Pictorials all Models .................................................57A-1-2
Marking Decal Pictorials all Models ..............................................57A-1-3
Hydraulic Chute Rotator................................................................57A-2-1
Deflector Kit, Multi Hinged.............................................................57A-2-2
Deflector Kit Hydraulics.................................................................57A-2-3
Mainframe and related parts ........................................................57A-2-4
Gearbox Assy. ...............................................................................57A-3-1
Reduction Gearbox Assy.SBDA1108A, SBDA1108B ....................57A-3-2
Driveshaft Assy. SBDA108 540RPM.............................................57A-3-4
Driveshaft Assy. SBDA1108A 1000 RPM 1-3/8”-21Spline ............57A-3-6
Driveshaft Assy. SBDA1108B 1000 RPM 1-3/4”-20 Spline ...........57A-3-8
1
WARRANTYand LIMITATIONS of LIABILITIES
Two Year Limited Consumer Warranty
Five Year Limited Consumer Warranty on Gearboxes
90 Day Limited Commercial Warranty including Gearboxes
Commercial includes rental and industrial applications.
Warranty begins at the time of customer delivery and is activated upon warranty registration receipt at
Bush Hog Inc.
Keep your warranty registration in a safe place, it is required as proof of warranty activation.
This new and unused product is warranted by Bush Hog Inc. to be free from defects in material and workmanship under
normal use and regular service as described in the owner’ s manual, for a consumer period of 2 years and 5 years for
gearboxes, from the date of delivery, and commercial period of 90 days, including gearboxes, from date of delivery. Warranty is limited to the replacement of parts and / or repair of the product.
If issues develop within the warranty period with the product, contact the local dealer from which you purchased the unit
Only Bush Hog authorized dealers may make repairs to the productor affect the replacement of defective parts, unless
other wise approved by Bush Hog. Repairs / replacement will be done at no charge within a reasonable time after the receipt of the product. This warranty does not cover the following items:
1.
2.
3.
4.
5.
Normal replacement of service items
Normal maintenance or adjustments.
Machines or parts lost or damaged during shipment.
Accessory items / parts not supplied by Bush Hog.
Damages resulting from:
●
●
●
●
●
misuse, negligence, accident,theft or fire
use of improper or insufficient fuel, fluid or lubricants
use of after market parts or accessories, unless approved by Bush Hog
modifications, alteration, tampering or improper repair
any device or accessories installed other than an authorized dealer.
Bush Hog Inc. shall not, in any event, be liable for any losses, damages or cost: to include profits, travel, transportation,
pick up, delivery, towing cost, tow vehicle, loss of us, whether special, incidental, consequential or otherwise, in any way.
Unit or parts are returned at customer’s expense.
Include a copy of your completed Warranty Registration Form with any claim as proof of warranty activation.
There are no warranties, expressed or implied, other than those specified here in. No agent, employee or other person
has any authority to vary any of the foregoing provisions.
Warranty coverage is null and void unless the Warranty Registration form has been completed in full and is on file at
Bush Hog Inc. Warranty begins at the time of customer delivery and is activated upon receipt at Bush Hog Inc.
2
May, 2019
SBDA108, SBDA1108A, SBDA1108B Snowblower
Decal Locations
Ref,
No.
Part
No.
Description
Qty.
Req’d.
1
50079561
2
3
4
5
50065309
50058089
50079564
50079563
6
50079565
7
8
9
10
11
50079569
50079174
50079175
50079176
50079566
50079568
50079560
12
D960
Danger Decal -Do not open or remove safety shields
while engine is running
Bush Hog Decal 3.25” x 14.85”
Bush Hog Decal 2.42” x 11”
Warning Decal - Keep safe distance from this machine
Danger Decal - Do not open or remove safety shields
while engine is running
Warning Decal - Shut off engine and remove key before
performing maintenance or repair work
Warning Decal - Read Operators Manual
Model No. Decal SBDA108
Model No. Decal SBDA1108A
Model No. Decal SBDA1108B
Warning Decal - Stay clear of rotating auger
Lubrication Points Decal
Warning Decal - Stay clear of draft link lifting range while
operating rockshaft controls
Warning Decal - P65 Warning.ca.gov.
57A-1-1
1
1
4
1
1
1
1
2
2
2
2
3
1
1
©2017 Alamo Group Inc.
May, 2019
SAFETY DECAL PICTORIALS
2
1.9” x 3.78”
1
1.9” x 3.78”
4
2.36” x 4.57”
3
1.9” x 3.78”
7
1” x 2”
9
1.22” x 3.82”
5
1.9” x 3.78”
Ref,
No.
6
2.36” x 4.57”
8
1.9” x 3.78”
Part
No.
Description
Qty.
Req’d.
1
50079561
2
3
50079564
50079563
4
50079565
5
6
7
8
50079569
50079566
50079568
50079560
9
D960
Danger Decal -Do not open or remove safety shields
while engine is running
Warning Decal - Keep safe distance from this machine
Danger Decal - Do not open or remove safety shields
while engine is running
Warning Decal - Shut off engine and remove key before
performing maintenance or repair work
Warning Decal - Read Operators Manual
Warning Decal - Stay clear of rotating auger
Lubrication Points Decal
Warning Decal - Stay clear of draft link lifting range while
operating rockshaft controls
Warning Decal - P65 Warnings ca.gov.
1
1
1
1
1
2
3
1
1
57A-1-2
©2017 Alamo Group Inc.
MARKING DECAL PICTORIALS
SBDA108
SBDA1108A
SBDA1108B
1
2
3
4
5
Ref,
No.
1
2
3
4
5
Part
No.
Description
50079174
50079175
50079176
50058089
50065309
Model Decal SBDA108
Model Decal SBDA1108A
Model Decal SBDA1108B
Bush Hog Decal 2.42” x 11”
Bush Hog Decal 3.25” x 14.85”
Qty.
Req’d.
2
2
2
4
1
57A-1-3
©2017 Alamo Group Inc.
SBDA108, SBDA1108A, SBDA1108B SNOWBLOWER
HYDRAULIC CHUTE ROTATOR
Ref.
No.
1
2
3
4
5
6
7
8
9
10
11
12
Part
No.
Description
50078918
50079234
-------50079508
-------50079505
50079506
50079507
50079559
50079233
50079542
---------------
Hydraulic Chute Rotator Assy
Shield
Bolt 1/2”-20 x 2”, lLockwasher, Nut
Small Gear
Bolt 3/8” x 1”,Lockwasher
Motor Bracket
Motor
Crossover Relief Valve
Tractor Adapter
Hydraulic Hose
Hydraulic Elbow
Socket Head Cap Screw 5/16”x1-1/2”
“O” Ring 3/32” x .75” ID
Qty.
1
1
2
1
4
1
1
1
2
2
2
4
2
57A-2-1
©2017 Alamo Group Inc.
SBDA108, SBDA1108A, SBDA1108B SNOWBLOWER
MULTI HINGED DEFLECTOR KITS
Ref.
No.
1
2
3
4
5
6
7
8
9
10
Part
No.
Description
50078924
50079271
50079344
--------------50079270
50079269
50079268
-------50079345
--------
Multi Hinge Deflector Kit
Pivot Bracket
Left Link
Cotter Pin 1/8” x 1”
Flatwasher 1/2”
Hinge Pin
End Deflector
First Deflector
Locknut 1/2” Nylon
Right Link
Screw, Truss Head,3/8” x 1”
Qty.
1
1
1
2
2
1
1
1
4
1
4
57A-2-2
©2017 Alamo Group Inc.
SBDA108, SBDA1108A, SBDA1108B SNOWBLOWER
DEFLECTOR KIT HYDRAULICS
Ref.
No.
1
2
3
4
Part
No.
Description
50078920
50079390
50079417
50079339
50079404
Deflector Kit Hydraulics
Hydraulic Cylinder 2-1/2” Bore X 8” Stroke
Hyd Fitting
Hyd Hose
Agri-Ball Nipple
Qty.
1
1
2
2
2
57A-2-3
©2017 Alamo Group Inc.
SBDA108, SBDA1108A, SBDA1108B SNOWBLOWER
MAINFRAME and RELATED PARTS
57A-2-4
©2017 Alamo Group Inc.
SBDA108, SBDA1108A, SBDA1108B SNOWBLOWER
MAINFRAME and RELATED PARTS
REF
NO.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
PART
NO.
DESCRIPTION
------------------------50079495
------------------------50079496
50079491
------------------------50079178
50079181
50079179
50079183
------------50071665
50079479
------------------------50079485
50079486
50079490
------------50079487
------------------------50079477
50079488
50079571
------------50079484
50079482
50079483
------------50079478
50079489
50079205
50079480
50079199
50079230
------------50079257
50079203
------------------------50079202
------------50079204
50079536
50079526
50079481
50079276
------------50079494
------------------------50079553
50079182
-------------------------------------
Main Body
Bolt 1/2” X 1-1/2”, LW, N
Skid Shoe
Hair Pin 1/8’’
Bent Pin 1/2’’
Hitch Pin
Bushing
Lynch Pin
Bolt 5/8” X 1-1/2”, LW
Gearbox, 540 RPMT279-A
Driveshaft For 540 RPM 1-3/8” - 6 Spline
Driveshaft For 1000 RPM 1-3/8” - 21 Spline
Driveshaft For 1000 RPM 1-3/4” - 20 Spline
Flange Head Bolt 1/4” X 3/4”, Flange Nut
Manual Tube
Auger Drive Shield
Flange Head Bolt 3/8” X 3/4”
Carriage Bolt 1/2” X 1-1/4” LW, N
Flangette
Bearing (Insert Only)
Shear Sprocket
Shearbolt 5/16”X 1-1/4” #2 LN
Auger Drive Shaft
Bolt 3/4” X 4-1/2”, LW, N
Bolt 3/4” X 2”, LW, N
Clamp Plate
Auger Drive Cain #80 X 102
Bearing Complete
Bolt 1/2 X 2 LW, N
Auger Sprocket 80a 30t
Bottom Auger
Top Auger
Flatwasher 3/4”
Idler Spacer
Idler Sprocket
3 Hole Chute Clamp
Anti Friction Ring
Adjuster Bar
Adjuster Pin
Hair Pin 5/32”
Deflector Hinge Pin
Deflector
SAE 1/2” Washer
Cotter Pin 1/8” X 1”
Chute
Bolt 5/8” -18 X 2”, Lw, N
2 Hole Chute Clamp
5/8” Wave Washer (Thin)
Bearing 5/8’’
Fan Key 1/2” Sq X 5-1/2”
Fan
Bolt 5/8” X 1-1/2”, LW
Fan Plate
Carriage Bolt 3/8” X 1” LN
Plow Bolt 5/8” X 2” N
Cutting Edge
Gearbox (Reduction) for 1000RPM Tractor
Gearbox Mount
Bolt 1/2” x 6” and Locknut
Bolt 5/8” x 2” and Locknut
QTY.
1
16
2
2
2
2
2
2
8
1
1
1
1
2
1
1
4
4
2
1
1
2
1
1
1
1
1
4
8
2
1
1
2
1
1
1
1
1
2
2
1
1
1
1
1
5
1
10
5
1
1
1
1
5
10
1
1
1
3
4
57A-2-5
©2017 Alamo Group Inc.
SBDA108, SBDA1108A, SBDA1108B SNOWBLOWER
GEARBOX ASSEMBLY
REF.
NO.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
PART
NO.
DESCRIPTION
50079178
50079460
70722
--------------71549
50079463
50079524
50053232
50079461
50079464
50079456
50079419
71548
50079462
71542
70796
50076386
50079457
70398
70399
70740
71547
70181
70340
Gearbox Assembly
Casing T4
Snap Ring
Bolt M10 X 32
Shim 70.3
Parallel Key
Shaft
Oil Seal 50 X 72 X 8
Bearing 30210
Cover
Gear Z21 M7.14
Gasket
Gear Z21 M7.14
Bearing 32209
Shaft 1-3/4’’ Z20
Extension AC
Bearing 30209
Oil Seal 52 X 85 X 10
Shim 65.3
Spring Washer
Locknut M40 X 1.5
Shim 45.3 2.5
Double Lip Seal
Plug 3/8’’ Gas
Shim 40.3 X 1.0 (Not Shown)
QTY.
1
1
1
16
1
2
1
1
1
1
1
1
1
2
1
1
1
1
2
1
1
1
1
4
1
57A-3-1
©2017 Alamo Group Inc.
SBDA1108A, SBDA1108B SNOWBLOWER
REDUCER GEARBOX ASSEMBLY
57A-3-2
©2017 Alamo Group Inc.
SBDA1108A, SBDA1108B SNOWBLOWER
REDUCER GEARBOX ASSEMBLY
REF.
NO.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
PART
NO.
DESCRIPTION
QTY.
50079182
50079351
50079352
50079353
50079354
50079355
50079356
50079357
50079358
50079359
50079360
50079361
50079362
50079363
50079364
------------50079365
50079366
------------------------50079367
50079368
50079369
50079370
------------------------50079371
50079372
-------------------------------------
Reduction Gearbox Assy, 1000 RPM 1
Lower Housing 1.84:1
1
Upper Housing 1.84:1
1
Hollow Cover
3
Seal 55 X 90 X 8
2
Protective Guard
1
Middle Gear Shaft 1-3/4 Z20 1.84:1
1
Shims (Ø90 X Ø99.5)
2
Seal 65 X 90 X 8
2
Grease Fitting M6 X 1.0
1
End Cap 47 X 8
1
Bearing 32013
2
Spacer (65 X 94 X 5)
2
Round End Key (16 X 10 X 40)
2
Output Gear 1.84:1
1
Name Plate
1
Output Shaft 1-3/4 Z20
1
Seal Retainer W/Hole
3
Button Head Screw (M4 X 0.7 X 8mm) 12
Washer M4
12
End Cap (90x 8)
2
Bearing 30211
4
Input Gear Shaft 1-3/4 Z20 1.84:1
1
Magnetic Plug 1/2-14 Npt
1
Plug 3/4-14 Npt
2
Plug 1/2-14 Npt
3
Dowel Pin (8 X 20)
2
Pressure Vent 5 Psi 1/2-14 Npt
1
Bolt (M12 X 1.75 X 105mm)
9
Nut (M12 X 1.75)
9
Bolt (M10 X 1.5 X 20mm)
12
57A-3-3
©2017 Alamo Group Inc.
SBDA108 SNOWBLOWER
DRIVESHAFT ASSEMBLY
540 RPM 1-3/8” - 6 SPLINE TRACTOR YOKE
57A-3-4
©2017 Alamo Group Inc.
SBDA108 SNOWBLOWER
DRIVESHAFT ASSEMBLY
540 RPM 1-3/8” - 6 SPLINE TRACTOR YOKE
REF.
NO.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
PART
NO.
DESCRIPTION
50079181
50079424
50079448
50079437
67108
76274
50079442
50079443
50079438
50079434
76244
87992
76245
64814
50079429
50079453
----50079446
50079445
50079450
50079439
50079449
----50079440
--------50079422
50079423
----------------50079452
50079451
50017480
50061004
Driveshaft Assy, 1-3/8” - 6 Spline Tractor Yoke
Complete Collar Yoke 1-3/8” – 6 Spline
Cross Journal Set 41 X 108
Outer Yoke
Roll Pin
Bushing W/Grease Fitting
Complete Outer Tube
Inner Tube
Inner Yoke
Complete Shear Yoke 1-3/4”- 20 Spline
Guard Retaining Collar For Outer Tube
Special Plastic Bolt
Guard Retaining Collar For Inner Tube
Safety Chain
Complete Shield W/Instruction Manual
Outer Circlip
Sliding Sleeve Collar
Spring
Fixed Sleeve Collar
Ball 1/2” Dia
Yoke For Hub
Ball 5/16’’ Dia
Bolt And Nut M16 X 2 X 80
Hub 1-3/4 20T
Bolt And Nut M12 X 65 Cl 8.8
Grease Fitting M10 X 1
U-Joint Outer Tube
U-Joint Inner Tube
Half Female Guard
Half Male Guard
Half Female Shaft W/Guard
Half Male Shaft W/Guard
Danger Label For Outer Tube
Danger Label For Outer Guard Tube
Kit Collar 1-3/8’’
Instruction Manual (Not Shown)
QTY.
1
1
2
1
2
1
1
1
1
1
1
6
1
2
1
1
1
1
1
3
1
24
2
1
1
1
1
1
1
1
1
1
1
1
1
1
57A-3-5
©2017 Alamo Group Inc.
SBDA1108A SNOWBLOWER
DRIVESHAFT ASSEMBLY
1000 RPM 1-3/8” - 21 SPLINE TRACTOR YOKE
35
57A-3-6
©2017 Alamo Group Inc.
SBDA1108A SNOWBLOWER
DRIVESHAFT ASSEMBLY
1000 RPM 1-3/8” - 21 SPLINE TRACTOR YOKE
REF.
NO.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
PART
NO.
DESCRIPTION
QTY.
50079179
76805
64963
78134
67108
76274
50079441
50079444
67086
50079433
76244
87992
76245
64814
50079428
50079453
----50079446
50079445
50079450
50079435
50079449
----50079436
--------50079421
50079420
----------------50079452
50079451
50017480
67085
50061004
Driveshaft Assy.1-3/8” - 21 Spline Tractor Yoke
Complete Collar Yoke 1-3/8” - 21 Spline
Cross Journal Set
Outer Yoke
Roll Pin, Outer Tube
Bushing W/Grease Fitting
Complete Outer Tube
Inner Tube
Inner Yoke
Complete Shear Yoke 1-3/4” 20 Spline
Guard Retaining Collar For Outer Tube
Special Plastic Bolt
Guard Retaining Collar For Inner Tube
Safety Chain
Complete Shield W/Instruction Manual
Outer Circlip
Sliding Sleeve Collar
Spring
Fixed Sleeve Collar
Ball 1/2” Dia
Yoke For Hub
Ball 5/16’’ Dia
Bolt And Nut M16 X 2 X 80
Hub Shear Bolt 1-3/4” 20 Spline
Bolt and Nut M12 X 65 Cl 8.8
Grease Fitting M10 X 1
U-Joint Outer Tube
U-Joint Inner Tube
Half Female Guard
Half Male Guard
Half Female Shaft W/Guard
Half Male Shaft W/Guard
Danger Label For Outer Tube
Danger Label For Outer Guard Tube
Kit Collar 1-3/8’’
Roll Pin for Inner Tube
Instruction Manual (Not Shown)
1
1
2
1
2
1
1
1
1
1
1
6
1
2
1
1
1
1
1
3
1
24
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
57A-3-7
©2017 Alamo Group Inc.
SBDA1108B SNOWBLOWER
DRIVESHAFT ASSEMBLY
1000 RPM 1-3/4” - 20 SPLINE TRACTOR YOKE
35
57A-3-8
©2017 Alamo Group Inc.
SBDA1108B SNOWBLOWER
DRIVESHAFT ASSEMBLY
1000 RPM 1-3/4” - 20 SPLINE TRACTOR YOKE
REF.
NO.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
PART
NO.
DESCRIPTION
QTY.
50079183
76806
64963
78134
67108
76274
50079441
50079444
67086
50079433
76244
87992
76245
64814
50079428
--------------------------------50079436
--------50079943
50079420
----------------50079452
50079451
50017502
67085
50061004
Driveshaft Assy. 1-3/4” - 20 Spline Tractor Yoke
Complete Collar Yoke 1-3/4” – 20 Spline
Cross Journal Set
Outer Yoke
Roll Pin, Outer Tube
Bushing W/Grease Fitting
Complete Outer Tube
Inner Tube
Inner Yoke
Complete Shear Yoke 1-3/4” 20 Spline
Guard Retaining Collar For Outer Tube
Special Plastic Bolt
Guard Retaining Collar For Inner Tube
Safety Chain
Complete Shield W/Instruction Manual
Outer Circlip
Sliding Sleeve Collar
Spring
Fixed Sleeve Collar
Ball 1/2” Dia
Yoke For Hub
Ball 5/16’’ Dia
Bolt And Nut M16 X 2 X 80
Hub 1-3/4” 20 Spline
Bolt And Nut M12 X 65 Cl 8.8
Grease Fitting M10 X 1
U-Joint Outer Tube
U-Joint Inner Tube
Half Female Guard
Half Male Guard
Half Female Shaft W/Guard
Half Male Shaft W/Guard
Danger Label For Outer Tube
Danger Label For Outer Guard Tube
Kit Collar 1-3/4”-20 Spline
Roll Pin for Inner Tube
Instruction Manual (Not Shown)
1
1
2
1
2
1
1
1
1
1
1
6
1
2
1
1
1
1
1
3
1
24
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
57A-3-9
©2017 Alamo Group Inc.
‡ 6ELMA, AL 3670
WWW%86++2*&20
Was this manual useful for you? yes no
Thank you for your participation!

* Your assessment is very important for improving the work of artificial intelligence, which forms the content of this project

Download PDF

advertising